

**GENERIC PRODUCTS ARE
ROUTINELY DISPENSED WHEN
AVAILABLE**

**NOTE: THIS FORMULARY IS
SUBJECT TO CHANGE WITHOUT
NOTIFICATION.**

**WE RESERVE THE RIGHT TO LIMIT
QUANTITIES**

Pharmacy Information:

Hours: Monday – Friday, 0730 – 1700
Except Holidays & designated Family days
Typically, the 3rd Friday of each month is
training day. Please call the refill line for
hours of operation on that day.

Call-in refills: (316) 759-6109
(800) 643-2861

Pharmacy: (316) 759-5277

NEW REQUIREMENT:

DoD Prior Authorization to be completed
and accompanied with prescriptions for
Lamisil tablets

ADDITIONS:

Amlodipine (Norvasc) 5,10mg tab
Imiquimod (Aldara) 5% cream
Cefuroxime (Ceftin) 250,500mg tab
Celecoxib (Celebrex) 100,200mg cap
Desmopressin (DDAVP) 0.2mg tab
Famotidine (Pepcid) 20mg tab
Fluconazole (Diflucan) 10mg/ml, 40mg/ml
Glipizide Extended-Release (Glucotrol XL)
5,10mg tab
Guafenesin/Codeine (Robitussin AC) 118ml
Levalbuterol (Xopenex) 0.31mg/3ml,
0.63mg/3ml, 1.25mg/3ml
Levemir PENS (5x3ml)
Lidocaine (Lidoderm) 5% patch
Metoprolol Succinate (Toprol XL)
25,50,100,200mg tab
Mirtazapine (Remeron) 15,30,45mg tab
Novolog PENS (5x3ml)
Novofine 30 pen needles
Pioglitazone (Actos) 15,30,45mg tab
Tizanidine (Zanaflex) 4mg TABLETS

DELETIONS:

Acetyl Sulfixoxazole (Gantrisin) 500mg/5ml
Belladonna/Phenobarbital (Donnatal) elixer
Bisacodyl (Dulcolax) 10mg supp
Cimetidine (Tagament) 400mg tab
Colestipol (Colestid) 5gm/tsp granules
Cromolyn (Intal) 20mg/2ml nebs (60 vials)
Desmopressin (DDAVP) 100mcg nasal spray
Fleet Prep-Kit #1
Fleet Phospho-Soda Oral 45ml btl
Guaf/Dextromethorphan (Humibid DM) tab
Guafenesin/Pseudoephedrine ER (Entex
PSE) 600/120mg tab
Isoniazid (INH) 50mg/5ml syrup
Magnesium Citrate solution, 10oz
Mineral Oil
Nedocromil (Tilade) 1.75mg, 104 inh
Nitrofuantoin (Fuadantin) 25mg/5ml susp
Procainamide SR (Procan SR) 500mg tab
Psyllium w/Dextrose (Konsyl-D) powder
Simethicone (Mylicon) 40mg/0.6ml drops

ANALGESIA

Analgesic/Antipyretic

Acetaminophen (Tylenol) 325mg tablet
Acetaminophen (Tylenol) 80mg/0.8ml, 15ml
Acetaminophen (Tylenol) 160mg/5ml, 4oz
Acetaminophen/Codeine (Tylenol #3)
300mg/30mg tab*
Acetaminophen/Codeine (Tylenol #3)
120mg/12mg/5ml elixir*
Butalbital/APAP/Caffeine (Fioricet) tab
Lidocaine (Lidoderm) 5% patch
Hydrocodone/APAP (Lortab) 5/500,7.5/500*
MS Contin 15, 30, 60mg tabs**
Oxycodone/APAP (Percocet) 5/325mg tab**
Propoxyphene Nap/APAP (Darvocet N 100)
100mg/650mg tab*
Tramadol (Ultram) 50mg tab

Non-steroidal Anti-Inflammatory

Aspirin EC (Ecotrin) 81, 325mg tab
Celecoxib (Celebrex) 100,200mg cap
Diclofenac (Voltaren) 50 & 75 mg tabs
Etodolac (Lodine) 200 & 400mg tabs
Ibuprofen (Motrin) 100mg/5ml susp
Ibuprofen (Motrin) 400, 800mg tabs
Mefenamic Acid (Ponstel) 250mg cap
Meloxicam (Mobic) 7.5 & 15mg tabs
Naproxen (Naprosyn) 500mg tab
Salsalate (Disalcid) 750mg tab

Skeletal Muscle Relaxants

Baclofen (Lioresal) 10mg tab
Carisprodol (Soma) 350mg tab
Cyclobenzaprine (Flexeril) 10mg tab
Methocarbamol (Robaxin) 500mg tab
Tizanidine (Zanaflex) 4mg TABLETS

CARDIOVASCULAR

Antianginals

Isosorbide Dinitrate (Isordil) 10mg tab
Isosorbide Dinitrate SR (Dilatrate SR) 40mg
Isosorbide Mononitrate (Imdur) 30, 60, 120mg
Nitroglycerin (Nitrobid) 2% oint, 60gm
Nitroglycerin 0.4mg/dose sublingual spray
Nitroglycerin SR (Nitrobid SR) 6.5mg cap
Nitroglycerin SL tab 0.3 and 0.4mg
Nitroglycerin patch 0.2 & 0.4mg/hr

Antilipemics

Cholestyramine (Questran) Powder
Colestipol (Colestid) 1gm tab
Ezetimibe (Zetia) 10mg tab
Fenofibrate (Triglide) 50, 160mg
Gemfibrozil (Lopid) 600mg tab
Niacin Extended Release (Niaspan)
500, 750, & 1,000mg tab
Pravastatin (Pravachol) 10, 20, 40, 80mg tab
Simvastatin (Zocor) 5,10,20,40 & 80mg tab
Vytorin (combination of Zetia & Zocor)
10/10, 10/20, 10/40, 10/80

Alpha-Adrenergic Agonist, Central

Clonidine (Catapres) 0.1mg tab
Methyldopa (Aldomet) 250mg tab

Alpha-Adrenergic Agonist, Peripheral

Prazosin (Minipress) 1, 2 & 5mg cap
Terazosin (Hytrin) 1, 2, 5 & 10mg cap

Angiotensin Converting Enzyme Inhibitors

Captopril (Capoten) 25mg tab
Fosinopril (Monopril) 10 & 20mg tab
Lisinopril 5, 10, 20 & 40mg tab
Lisinopril/HCTZ(Zestoretic)20/12.5 & 20/25tab

Angiotensin II Receptor Blocker

Lorsartan (Cozaar) 25, 50, 100mg tab
Lorsartan/HCTZ (Hyzaar) 50/12.5,
100/12.5, 100/25 tab
Telmisarten (Micardis) 20, 40 & 80mg tabs
Telmisarten/HCTZ (Micardis HCT)
40/12.5, 80/12.5, 80/25

Beta Adrenergic Blockers

Atenolol (Tenormin) 25 & 50mg tabs
Metoprolol Succinate (Toprol XL)
25,50,100,200mg tab
Metoprolol Tartrate (Lopressor) 50 & 100mg tab
Propranolol (Inderal) 10 & 40mg tab
Propranolol (Inderal LA) 60, 80,120,160mg cap

Calcium Channel Blockers

Amlodipine (Norvasc) 5,10mg tab
Diltiazem (Cardizem) 30mg tab
Diltiazem XR (Tiazac)120,180,240, 300mg cap
Nifedipine (Procardia) 10mg cap
Nifedipine XL (Adalat CC) 30,60,90mg tab
Verapamil (Calan) 80 mg tab
Verapamil SR (Calan SR) 180 & 240mg tab

Diuretics

Acetazolamide (Diamox) 250mg tab
Chlorthalidone (Hygroton) 25, 50mg tab
Furosemide (Lasix) 40mg tab
Hydrochlorothiazide 12.5mg cap
Hydrochlorothiazide 25 & 50mg tab
HCTZ/Triamterene(Maxzide)25/37.5&50/75 tb
Spironolactone (Aldactone) 25mg tab

Vasodilators

Hydralazine (Apresoline) 10, 25 & 50mg tab
Papverine (Pavabid) 150mg cap

Miscellaneous

Carvedilol (Coreg) 3.125,6.25, 12.5,&25mg tab
Amlodipine/Benazepril (Lotrel) 2.5/10, 5/10,
5/20, 5/40, 10/20, 10/40 cap

Anti-arrhythmics

Amiodarone (Pacerone) 200mg tab
Quinidine Sulfate (Quinidex) 200mg tab

Antiplatelet/Anticoagulants

Aspirin EC (Ecotrin) 81, 325mg tab
Clopidogrel (Plavix) 75mg tab
Dipyridamole (Persantine) 25 & 75mg tab
Enoxaparin (Lovenox) 30, 40, 80, 100mg inj
Pentoxifylline (Trental) 400mg tab
Warfarin (Coumadin) 1, 2, 2.5, 3, 4,5,6,10mg tab

Cardiac Glycosides

Digoxin (Lanoxin) 0.125, 0.25mg tab

DENTAL AGENTS

Chlorhexidine 0.12% (Periogard) sol, 480ml
Lidocaine, viscous
Sodium Fluoride (Prevident) 1.1% gel, 56 gm
Sodium Fluoride(Prevident 5000 Plus)1.1%,51gm
Sodium Fluoride (Luride)1.1 & 2.2mg chew tab
Sodium Fluoride drops 0.5mg/ml 50ml
Triamcinolone (Kenalog in Orabase) 0.1%,15gm

DERM/TOPICAL AGENTS***Acne preps***

Benzoyl peroxide 5 and 10% gel, 42.5gm
Tretinoin(Retin A)0.025%, 0.05% cm, 20gm

Antibacterials

Clindamycin (Cleocin T) 1% solution, 60ml
Clioquinol/Hydrocortisone(Vioform)crm,20g
Erythromycin (T-Stat) 2% solution, 60ml
Metronidazole(MetroCream)0.75% cm,45gm
Mupirocin (Bactroban) ointment 22gm
Silver sulfadiazine(Silvadene) 1% crm,50gm

Anti-fungals

Clotrimazole (Lotrimin) 1% cream, 30gm
Clotrimazole (Lotrimin) 1% solution, 10ml
Ketoconazole (Nizoral) 2% cream, 15gm
Nystatin (Mycostatin) 100,000 units/gram
Cream 15gm
Ointment 30gm
Powder 15gm

Terbinafine (Lamisil) 250mg tablet
Nystatin/Triamcinolone(Mycolog II)crm 15g

Antiparasitics

Permethrin (Elimite) 5% cream , 60gm
Permethrin (Nix) 1% rinse, 60ml

CORTICOSTEROIDS***Ultra High Potency***

Clobetasol (Temovate) 0.05% cream, 30gm
Clobetasol (Temovate) 0.05% solution, 25ml
Flurandrenolide(Cordran)4mcg/sq cm, 1g roll

High Potency

Desoximetasone(Topicort) 0.25% crm, 15gm
Fluocinonide (Lidex) 0.05% cream, 15gm
Fluocinonide (Lidex) 0.05% ointment, 30gm
Fluocinonide (Synalar) 0.01% solution, 60ml
Triamcinolone (Kenalog) 0.5% cream, 15gm

Medium Potency

Triamcinolone (Kenalog) 0.1% cream, 15gm
Triamcinolone (Kenalog) 0.1% ointment,15g

Low Potency

Hydrocortisone (Hytone) 2.5% cream, 20gm
Hydrocortisone (Cortaid) 1% cream, 30gm

Miscellaneous Topical

Aluminum Acetate (Domeboro) packets
Aluminum Chloride(Drysol)20% soln 37ml
Ammonium Lactate(AmLactin)12% crm,8oz
Fluorouracil (Efudex) 5% cream, 40gm
Imiquimod (Aldara) 5% cream
Lidocaine (Xylocaine) 2% jelly, 30ml
Lindae (Kwell) 1% lotion, 60ml
Salicylic Acid (Mediplast) 40% patches
Salicylic Acid (CompoundW) 17% sol, 15ml
Selenium Sulfide (Selsun) 2.5% shamp, 4oz
Sulfur/Salicylic acid (Sebulex) shamp, 7oz

EAR, NOSE, & THROAT***Antihistamines/Decongestants***

Brompheniramine/Pseudoephedrine
(Dimatapp) 4oz
Cetirizine (Zyrtec) 10mg tab
Cetirizine (Zyrtec) 5mg/5ml sol
Chlorpheniramine (Chlortrimeton) 2mg/5ml
syrup, 4oz
Chlorpheniramine (Chlortrimeton) 4mg tab
Cyproheptadine (Periactin) 2mg/5ml syrup
Cyproheptadine (Periactin) 4mg tab
Diphenhydramine (Benadryl) 25mg cap

Diphenhydramine (Benadryl) 12.5mg/5ml,
solution, 4oz

Fexofenadine (Allegra) 180mg tablets
Hydroxyzine (Atarax) 10 & 25mg tab
Hydroxyzine (Atarax) 10mg/5ml syrup
Loratadine (Claritin) 5mg/5ml syrup, 4oz
Loratadine (Claritin) 10mg tab
Pseudoephedrine (Sudafed) 30mg tab
Pseudoephedrine (Sudafed) 30mg/5ml, 4oz
Triprolidine/Pseudoephedrine (Actifed) tab

Antitussives

Benzonatate (Tessalon Perles) 100mg perles
Guaifenesin (Robitussin) 100mg/5ml, 4oz
Guaifenesin/Codeine (Robitussin AC) 118ml
Guaif/Dextromethorphan(RobitussinDM)4oz
Guaif/Pseudoephedrine(Robitussin PE) 4oz

Nasal Corticosteroid

Fluticasone (Flonase) 0.05% nasal spray
Mometason (Nasonex) 50mcg nasal spray

Nasal Preparations

Oxymetazoline (Afrin) 0.05% nasal spray
Sodium Chloride (Ocean) 0.65% nasal spray

Otic Preparations

Antipyrine/Benzocaine/Glycerin (Auralgan)
Acetic Acid/Aluminum Acetate (Domeboro)
Carbamide Peroxide (Debrox) 6.5% solution
Ciprofloxacin/Hydrocortisone (Cipro HC)
Hydrocortisone/Acetic Acid (Vosol HC) sol
Neomycin/Polymixin B/Hydrocortisone
(Cortisporin) suspension

ENDOCRINOLOGY***Corticosteroids***

Cortisone Acetate (Cortone) 25mg tab
Dexamethasone (Decadron) 0.75 & 4mg tab
Fludrocortisone (Florinef) 0.1mg tabs
Methylprednisolone (Medrol) 4mg tab
Methylprednisolone (Medrol **Dosepak**) 4mg
Prednisolone (PediaPred) 5mg/5ml syrup
Prednisolone (Prelone) 15mg/5ml syrup
Prednisone (Deltasone)5, 10, 20, & 50mg tab

ANTIDIABETIC***Sulfonylurea***

Glimepiride (Amaryl) 1 & 4mg tabs
Glipizide (Glucotrol) 5 & 10mg tab
Glipizide XR (Glucotrol XL) 5 & 10mg tab
Glyburide (Micronase) 5 mg tab
Glyburide (Glynase PresTab) 3 & 6mg tab

Alpha-Glucosidase Inhibitor

Acarbose (Precose) 50 & 100mg tab

Insulin 10ml vials only

Insulin Aspart (Novolog) 100units/ml
Insulin Detemir (Levemir) 100units/ml
Insulin Glargine (Lantus) 100units/ml
Insulin, 70/30 (Novolin 70/30) 100units/ml
Insulin, NPH (Novolin NPH) 100units/ml
Insulin, Regular (Novolin R) 100units/ml

Insulin Pens (5x3ml)

Insulin Aspart (Novolog) 100units/ml
Insulin Detemir (Levemir) 100units/ml
Novolin 30 pen needles

Biguanide

Metformin(Glucophage) 500 & 1000mg tab
Metformin XR(Glucophage XR)500mg tab

Thiazolidinedione

Pioglitazone (Actos) 15, 30, 45mg tab
Rosiglitazone (Avandia) 2, 4, 8mg tab

Combinations

Rosiglitazone/Metformin (Avandamet) 1/500,
2/500, 4/500, 2/1000, 4/1000 tab

Diabetic Devices & Supplies

Alcohol Swabs, 100 count
Precision Xtra
Precision Xtra Monitor
Precision Xtra Test Strips (50/box)
Lancets (200/box)
Glucagon for injection, 1mg
Ketone/Glucose (Keto-Diastix) test strips
Syringes, 0.5ml and 1ml, 29G

Thyroid

Levothyroxine (Synthroid) 0.025, 0.05, 0.075,
0.088, 0.1, 0.112, 0.125, 0.137, 0.15, 0.175,
0.2mg tab
Propylthiouracil (PTU) 50mg tab
Thyroid (Armour) 0.5 & 1 grain (30 & 60mg)

GASTROINTESTINAL***Antidiarrheal Agents***

Diphenoxylate/Atropine (Lomotil) tab*
Loperamide (Imodium) 2mg cap

Antiemetic Agents

Meclizine (Antivert) 25mg tab
Metoclopramide (Reglan) 10mg tab
Metoclopramide (Reglan) 5mg/5ml syrup
Promethazine/Codeine (Phenergan with Codeine)
10-6.25mg/5ml, 4oz
Promethazine (Phenergan) 25mg tab
Promethazine (Phenergan) 12.5 & 25mg supp

Antiulcer Agents

Esomeprazole (Nexium) 20, 40mg cap
Famotidine (Pepcid) 20mg tab
Omeprazole (Prilosec) 20mg cap
Proprantheline (Probanthine) 15mg tab
Ranitidine (Zantac) 150mg tab
Ranitidine (Zantac) 15mg/ml syrup

Hemorrhoidal Preparations

Dibucaine (Nupercainal) 1% ointment, 30gm
Hydrocortisone (Anusol-HC) 25mg supp
Hydrocortisone/Pramoxine (Proctofoam HC) 1%
foam, 10gm

Irritable Bowel/Antispasmodics

Belladonna/Phenobarbital (Donnatal) tab
Dicyclomine (Bentyl) 20mg tab

Laxatives

Bisacodyl (Dulcolax) 5mg tab
Fleet Enema Adult
Glycerin Pediatric & Adult suppositories
Lactulose (Cephulac) 10g/15ml syrup, 946ml
Polyethylene glycol/electrolyte (Colyte) 4L

Inflammatory Bowel Disease

Sulfasalazine (Azulfidine) 500mg tab

Miscellaneous

Docusate Sodium (Colace) 100mg cap
Pancrelipase 4,500 cap
Simethicone (Mylicon) 80mg tab
Sucralfate (Carafate) 1gm/10ml susp, 14oz
Sucralfate (Carafate) 1gm tab

GYNECOLOGY**Oral Hormone Replacement Therapy**

Estradiol (Estrace) 1mg tab
 Estrogen, conjugated (Premarin) 0.3, 0.45, 0.625, 0.9, 1.25mg tab
 Estrogen/Medroxyprogesterone (Premphase) 28/p
 Estrogen/Progesterone (Prempro) 0.3/1.5, 0.45/1.5, 0.625/2.5, 0.625/5, 28/pkg
 Estrogen/Methyltestosterone (Estratest HS) 0.625/1.25mg tab
 Estrogen/Methyltestosterone (Estratest) 1.25/2.5mg tab
 Medroxyprogesterone(Provera)2.5, 10mg tab
Transdermal HRT
 Estradiol(Climara)0.05 & 0.1mg patch 4/box

ORAL CONTRACEPTIVES**Monophasic *Multiples of 28***

Demulen 1/35
 Desogen
 Levlen/Levora
 Levlite/Aviane
 LoEstrin FE 1/20
 LoEstrin FE 1.5/30
 Lo/Ovral/Low-ogestrel
 Norinyl 1/35
 Ortho Cyclen/MonoNessa
 Ovral/Ogestrel
 Yasmin
 Yaz

Triphasic *Multiples of 28*

Ortho Novum 7/7/7 / Necon 7/7/7
 Ortho TriCyclen/TriNessa
 Ortho TriCyclen LO
 Tri-Levlen

Progestin Only

Norethindrone (Aygestin) 5mg tab
 Norethindrone (Nor-QD) 0.35mg tab, 28/pkg

Other Contraceptives

Ethinyl Estradiol/Norelgestromin (Ortho Evra) patch, 3/pkg
 Ethinyl estradiol/Etonogestrel (Nuva Ring)

Vaginal Anti-Infectives

Clindamycin (Cleocin) 2% vaginal cream
 Metronidazole (Metrogel Vaginal) 0.75% gel
 Miconazole (Monistat 7) 1% vaginal cream

INFECTIOUS DISEASES**ANTIBACTERIALS****Cephalosporins – 1st Generation**

Cephalexin (Keflex) 250 mg/5ml susp
 Cephalexin (Keflex) 250 & 500mg cap

Cephalosporins – 2nd Generation

Cefprozil (Cefzil) 250mg/5ml Susp
 Cefuroxime (Ceftin) 250,500mg tab

Cephalosporins – 3rd Generation

Cefpodoxime (Vantin) 200mg tab
 Cefdinir (Omnicef) 250mg/5ml suspension

Macrolides

Azithromycin (Zithromax/ZPak) 250 tab
 Azithromycin (TriPak) 500mg, 3/pak
 Azithromycin (Zithromax) 100mg/5ml & 200mg/5ml suspension
 Clarithromycin (Biaxin) 500mg tab
 Erythromycin (Ery-tab) 250 & 333mg tab
 Erythromycin (EES) 200mg/5ml susp

Quinolones

Ciprofloxacin (Cipro) 500mg tab
 Levofloxacin (Levaquin)250,500, 750mg tab

Penicillins

Amoxicillin (Amoxil) 250 & 500mg cap
 Amoxicillin (Amoxil)125, 250mg/5ml susp
 Amoxicillin (Amoxil) 400mg/5ml susp
 Amoxicillin/Clavulanic acid (Augmentin) 500, 875mg tabs
 Amoxicillin/Clavulanic acid (Augmentin) 200, 400/5ml susp
 Amoxicillin/Clavulanic acid (Augmentin ES) 600mg/5ml susp
 Dicloxacillin (Dynapen) 250mg cap
 Dicloxacillin (Dynapen) 62.5mg/5ml susp
 Penicillin VK (Pen VK) 250 & 500mg tab
 Penicillin VK (Pen VK) 250mg/5ml susp

Tetracyclines

Doxycycline (Vibramycin) 100mg tab
 Tetracycline (Sumycin) 250mg cap

Miscellaneous Antibacterials

Clindamycin (Cleocin) 150mg cap
 Neomycin 500mg tab
 Nitrofurantoin (Macrochantin) 50 mg cap
 Nitrofurantoin SR (Macrobid) 100mg cap
 Trimethoprim/Sulfamethoxazole (Septra DS) 160/800 tab
 Trimethoprim/Sulfamethoxazole (Septra) 40mg/200mg/5ml susp

Antifungals

Fluconazole (Diflucan)100,150 & 200mg tab
 Fluconazole (Diflucan) 10mg/ml, 40mg/ml
 Griseofulvin microsize (Grisfulvin V) 125mg/5ml susp
 Griseofulvin Ultramicrosized(Grispeg) 125mg
 Ketoconazole (Nizoral) 200mg tab
 Nystatin (Mycostatin) 500,000 units tab
 Nystatin (Mycostatin) 100,000 units/ml susp

Antimalarials

Chloroquine Phosphate (Aralen) 500mg tab
 Hydroxychloroquine (Plaquenil) 200mg tab
 Mefloquine (Lariam) 250mg tab
 Primaquine 26.3 mg (15mg base) tab

Antiparasitics

Mebendazole (Vermox) 100mg chew tab

Antituberculosis

Ethambutol (Myambutol) 400mg tab
 Isoniazid (INH) 100& 300mg tab
 Pyrazinamide 500mg tab
 Rifampin 300mg cap

Antiviral

Acyclovir (Zovirax) 200mg cap
 Acyclovir (Zovirax) 800mg tab
 Acyclovir (Zovirax) 200mg/5ml susp
 Amantadine (Symmetrel) 100mg cap
 Valacyclovir (Valtrex) 500mg, 1gm

Miscellaneous

Metronidazole (Flagyl) 250 & 500mg tab

NEUROLOGY**Anticonvulsants**

Carbamazepine (Tegretol) 100 & 200mg tab
 Carbamazepine extended (Tegretol XR) 100, 200, & 400mg tab
 Divalproex-delayed (Depakote) 250mg tab
 Divalproex-extended(Depakote ER)500mg
 Divalproex (Depakote) 125mg sprinkles
 Gabapentin (Neurontin) 100, 300, 400 caps
 Gabapentin (Neurontin) 600 & 800mg tabs
 Phenobarbital (Luminal) 30mg tab*
 Phenytoin (Dilantin) 125/5ml susp
 Phenytoin (Dilantin) 50mg chew tab
 Phenytoin (Dilantin) 100mg cap
 Primidone (Mysoline) 50mg tab
 Valproic (Depakene) 250mg cap

ANTIDEPRESSANTS**Selective Serotonin Reuptake Inhibitors**

Citalopram (Celexa) 20 & 40 mg tab
 Fluoxetine (Prozac) 10 & 20mg cap
 Paroxetine (Paxil) 20 & 40 mg tab
 Sertraline (Zoloft) 50 & 100mg tab

Tricyclics

Amitriptyline (Elavil) 10, 25mg tab
 Desipramine (Norpramin) 25 mg tab
 Doxepin (Sinequan) 10, 25 & 100mg cap
 Imipramine (Tofranil) 25mg tab
 Nortriptyline (Pamelor) 25mg cap

Miscellaneous

Bupropion sustained release (Wellbutrin SR) 100 & 150mg tab
 Lithium Carbonate (Lithonate) 300mg cap
 Trazodone (Desyrel) 50 & 100mg tab
 Venlafaxine(Effexor) 37.5 & 75mg tab
 Venlafaxine extended release (Effexor XR) 37.5, 75, & 150mg cap

ANTIPARKINSON AGENTS**Acetylcholinesterase Inhibitors**

Donepezil (Aricept) 5, 10 mg tab
Anticholinergic
 Benztropine (Cogentin) 1mg tab
 Trihexyphenidyl (Artane) 2mg tab

Dopamine Agonists

Amantadine (Symmetrel) 100mg cap
 Bromocriptine (Parlodel) 2.5mg tab
 Carbidopa/Levodopa immediate release (Sinemet) 10/100, 25/100, 25/250mg
 Pramipexole (Mirapex) 0.25, 0.5, 1mg tab

Antipsychotics

Chlorpromazine (Thorazine) 25, 100 mg tabs
 Haloperidol (Haldol) 1mg tab
 Quetiapine (Seroquel) 25, 100,200& 300mg tab
 Risperidone (Risperdal) 0.5, 1, 3, & 4mg tab
 Thioridazine (Mellaril) 10 & 25mg tab

Anxiolytics/Hypnotics

Buspirone (Buspar) 10mg tab
 Clonazepam (Klonopin) 0.5 & 1mg tab*
 Diazepam (Valium) 5mg tab*
 Doxepin (Sinequan) 25mg cap
 Hydroxyzine (Atarax) 10 & 25mg tab
 Hydroxyzine (Atarax) 10mg/5ml syrup
 Lorazepam (Ativan) 1mg tab*
 Temazepam (Restoril) 15 & 30mg cap*
 Zolpidem (Ambien) 5 & 10mg tab*

CNS Stimulants/ADHD Agents

Amphetamine/Dextroamphetamine (Adderall) 5, 10, & 20mg tab**
 Amphetamine/Dextroamphetamine extended (Adderall XR) 10, 15, 20, 25 & 30mg cap**
 Dexedrine 5mg tab**
 Methylphenidate (Ritalin) 5 & 10mg tab**
 Methylphenidate sustained release (Ritalin SR) 20mg tab**
 Methylphenidate extended release (Concerta) 18, 27, 36 & 54mg tab**

Migraine Agents

Butalbital/APAP/Caffeine (Fioricet) tab
 Ergotamine/Caffeine (Cafergot) tab
 Isometheptine/Dichlorphenazone/APAP (Midrin) cap*
 Rizatriptan (Maxalt-MLT) 5 & 10mg orally dissolving tablet
(Maxalt MLT – max 12 tabs/30 days)
 Sumatriptan (Imitrex) Auto-injection 2's
(Imitrex Inj – max 8 syringes/30 days)
 Zolmitriptan (Zomig) 2.5, 5mg tabs
(Zomig – max 18 tabs/30 days)
 Zolmitriptan (Zomig-ZMT) 2.5, 5mg orally dissolving tablet
(Zomig – max 18 tabs/30 days)

ONCOLOGY

Cyclophosphamide (Cytoxan) 50mg tab
 Gosereline (Zoladex) 3.6 & 10.8mg syringes
 Hydroxyurea (Hydrea) 500mg cap
 Methotrexate (Mexate) 2.5mg tab
 Tamoxifen (Nolvadex) 10mg tab

OPHTHALMOLOGY**Antibacterials**

Bacitracin/PolymyxinB (Polysporin) oint, 3.5g
 Ciprofloxacin (Ciloxan) 0.3% sol, 5ml
 Erythromycin (Ilotycin) oint, 3.5gm
 Gatifloxacin (Zymar) 0.3% ophth soln
 Gentamicin (Garamycin) 0.3% sol, 5ml
 Gentamicin (Garamycin) 0.3% oint 3.5gm
 Neomycin/Polymixin B/Bacitracin (Neosporin) Ointment, 3.5gm
 Neomycin/Polymixin B/Gramicidin (Neosporin) Solution, 10ml
 Sulfacetamide (Bleph-10) 10% sol, 15ml
 Tobramycin/Dexamethasone (Tobradex) sol
 Trimethoprim/Polymixin B (Polytrim) sol

Antihistamine

Olopatadine (Patanol) 0.1% sol, 5ml
Antihistamine/Vasoconstrictor
 Naphazoline/Pheniramine (Visine-A) sol
 Tetrahydrozoline (Visine) 0.05% sol

Corticosteroids

Prednisolone Acetate (PredForte) 1% susp, 5ml
 Fluorometholone (FML) 0.1% susp, 15ml

GLAUCOMA AGENTS**Beta-blockers**

Betaxolol (Betoptic S) 0.25% susp, 10ml
 Timolol (Timoptic) 0.25 & 0.5% sol, 15ml
 Timolol gel (Timoptic XE) 0.25 & 0.5%, 5ml

Carbonic Anhydrase Inhibitor

Dorzolamide (Trusopt) 2% sol, 10ml

Miotic

Pilocarpine (Pilocar) 1, 2, & 4% sol, 15ml

Prostaglandin

Latanoprost (Xalatan) 0.005% sol, 2.5ml

Sympathomimetic

Brimonidine (AlphaganP) 0.15% sol, 5ml

Miscellaneous Glaucoma Agents

Dipivefrin (Propine) 0.1% sol, 10ml

Wetting/Lubricants

Carboxymethylcellulose (Refresh Celluvisc) 1% 30 count box
 Carboxymethylcellulose (Refresh Plus) 0.5% 30 count box
 Petrolatum/Min Oil/Lanolin (Akwa) oint 3.5gm
 Polyvinyl alcohol (Akwa) sol, 15ml
 Sodium Chloride (Muro) 5% sol, 30ml
 Sodium Chloride (Muro) 5% oint, 3.5gm

Mydriatics / Cycloplegics

Cyclopentolate (Cyclogyl) 1% soln, 15ml
 Homatropine (Isopto Homatropine) 5% sol
 Phenylephrine (Neo-Synephrine) 2.5% sol
 Tropicamide (Mydracil) 1% sol, 15ml

Non-Steroidal Anti-Inflammatory

Flurbiprofen (Ocufen) 0.3% sol, 2.5ml

PULMONOLOGY**ASTHMA****Beta Agonists**

Albuterol (Proventil) 0.5% sol, 20ml
 Albuterol (Proventil) 0.083% premix (25 vials)
 Albuterol **HFA** (Ventolin **HFA**) 90mcg/inh
 No Chlorofluorocarbons 200 doses
 Levalbuterol **HFA** (Xopenex **HFA**) 45mcg
 No Chlorofluorocarbons 200 doses
 Levalbuterol (Xopenex) 0.31mg/3ml, 0.63mg/3ml, 1.25mg/3ml
 Salmeterol (Serevent) Diskus 50mcg, 60 inh
 Terbutaline (Brethine) 5mg tab
Inhaled Corticosteroids/Combinations
 Budesonide (Pulmicort) 0.25mg & 0.5/2ml 30 respules/box
 Flnisolide-M (Aerobid-M) 250mcg, 100 inh
 Fluticasone **HFA** (Flovent **HFA**) 44, 110, & 220 mcg, 120 inh
 No Chlorofluorocarbons
 Fluticasone/Salmeterol (Advair) Diskus 100/50, 250/50 & 500/50, 60 inh
 Mometasone (Asmanex) 220mcg, 60 inh
 Triamcinolone (Azmacort) 100mcg, 200 inh

Other Agents/Devices

Albuterol (Proventil) 2mg/5ml syrup
 Cromolyn (Intal) 800mcg, 200 inh
 Monelukest (Singulair) 4mg granules
 Monelukest (Singulair) 5mg chew tab
 Monelukest (Singulair) 10 mg tab
 Sodium chloride 0.9% sol, 100 vials
 Spacer, hard (Optichamber)
 Spacer, mask (Optichamber) S, M, L
 Spacer, soft (Inspirease)
 Terbutaline (Brethine) 5mg tab
 Theophylline (Elixophyllin) 80mg/15ml syrup
 Theophylline extended release (Theochron) 100, 200, & 300mg tab

COPD

Albuterol/Ipratropium (Combivent) 200 inh
 Ipratropium (Atrovent) 0.02% sol, 25 vials
 Ipratropium (Atrovent) 17mcg, 200 inh
 Salmeterol (Serevent) Diskus 50mcg, 60 inh
 Tiotropium (Spiriva) Inhaler, 30 inh

RHEUMATOLOGY

Alendronate (Fosamax) 10, 35, 70mg tab, 4/pkg
 Alendronate/Vitamin D (Fosamax+D) 70mg/2800 units, 70mg/5600 units, 4/pkg
 Calcitonin (Miacalcin) 200 units nasal spray
 Raloxifene (Evista) 60mg tab
 Risedronate (Actonel) 35mg tab, 4/pkg

SUPPLEMENTS

Calcium (oyster shell)/Vitamin D (Oscal w/D) 500mg/200 units
 Cyanocobalamin (Vit B12) 1000mg tab
 Cyanocobalamin (Vit B12) 1mg/ml inj
 Ferrous Sulfate (Feosol) 325mg tab
 Ferrous Sulfate (Feosol) 16mg/0.6ml drops
 Folic Acid 1mg tab
 Magnesium Oxide (Mag Oxide) 400mg tab
 Multivitamin tablet
 Multivitamin (Poly-Vi-Sol) drops
 Multivitamin w/fluoride (Poly-Vi-Sol w/Fluoride) 0.25mg/ml, 0.5ml/ml drops
 Vitamins A, C, D w/fluoride (Tri Vi Flor) 0.25mg/ml drops
 Niacin extended release (Niaspan) 500, 750, & 1,000mg tab
 Prenatal Vitamin w/1mg folic acid **Women <46
 Prenatal Vitamin, chewable **Women <46
 Pyridoxine (Vit B6) 50mg tab
 Thiamine (Vit B1) 100mg tab
 Vitamin E 400 units cap

URINARY TRACT

Alfuzosin (Uroxatrol) 10mg tab
 Desmopressin (DDAVP) 0.2mg tab
 Finasteride (Proscar) 5mg tab
 Flavoxate (Uripas) 100mg tab
 Oxybutynin (Ditropan) 5mg tab
 Phenazopyridine (Pyridium) 100mg tab
 Tolterodine (Detrol LA) 2, 4mg cap

MISCELLANEOUS

Clomiphene citrate (Clomid) 50mg tab
 Epinephrine (EpiPen Jr) 0.15mg inj
 Epinephrine (EpiPen) 0.3mg inj
 Sodium citrate/citric acid (Bicitra) sol

ANTI-GOUT AGENT

Allopurinol (Zyloprim) 100 & 300mg tab
 Colchicine 0.6mg tab
 Indomethacin (Indocin) 25mg cap
 Probenecid 500mg tab

For additional Tricare Pharmacy information:
<http://www.tricare.mil/pharmacy>

Civilian/TMOP co-pays
 \$3 generic
 \$9 brand
 \$22 DOD non-formulary